PARTS MANUAL

Models
333RB-3 and 339RB-4

CONSEW USA



INDEX

Pages
TR, EAR ©ov.oooveveeeseeeneesiereneenens e s,
FACE PLATE, ARM TOP COVER
KUY, BT TmUm eoerorerresrieeeeeseieosesseeses e es et 5 4
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY
JBTHE, BHLEEE oooooviessese e esessese s 5 6
PRESSER BAR, VIBRATING PRESSER BAR
BHEEE, SO Y K Lovovorieieennseneeeeecreesessesensseee el e, -
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION
K TR cerreererenreeereeseeee e seseee e ee e e et 5 10
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING
T, FANRT—Ymy BUAL e
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM *
SHR. SEUTE, UM vveeronriiieesesirseeotessorteeniineiseeseneeee s 13 14
THRQAT PLATE, FEED BAR, FEED ROCK SHAFT
Ny b=, FTRUAYE iiiiviriiinranenines B e et b aaareaae et in e aaa 15,16
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION
b2 e b T ¢ = TR » = 17,18
HOOK SADDLE (RIGHT), HOOK
ARETH (K)o AT .oevennn bemsaneas Cecaranna b ar At aveseeanenraaareanet e e an 19,20
HOOK SADDLE (LEFT), HOOK .
IR cvveeerenciiarnnsanncnnennsssansess Attt a N e e e it et 21,22
TENSION
F <71 [ Gemeivvreasranns e e rtt et et eeer et et e e 23,24
LUBRICATION
-1 7. Y 24,26
ACCESSORIES AND ATTACHMENTS
Elj,wn ............................... o E A4 44N N b a4 bt bt e e e 27.28
PARTS AVAILABLE AT EXTRA CHARGE
L s e s et tat et et e e e e ar e as.n 29,30

TABLE OF GAUGE PAHTS



FACE PLATE, ARMTOP COVER

miR, LRk

12




iR, iR

FACE PLATE, ARMTOP COVER

:},‘ ™
vo| wess (2 |8 [um a% PARTS NAME
PARTNG |8 & aTy

1| 15035 * * S1 | i FACE PLATE

2| 15036 ¥ * 1 jrE HINGE

3| 15039 * * 6 |kl SCREW 1/8X44 L=3.5

4| 150237 * * 1 | EiRiEL FACE PLATE SPRING

15} 15039 * ¥ 2 |dkoHHBL SCREW 1/8X44 L=3.5

6 | 15038 * * 1 (@RI A RUBBER

7 | 15006 * * 1 { i ARM SIDE COVER

8| 8040 * * 2 fiksfal SCREW 9/64X40 L=8.0

9| 15003 * * 1 kiR ARM TOP COVER

10{ 11007 * * 1 [mERE OIL LEVEL INDICATOR

11| 15004 * ® LI 2P AR GASKET

12| 15007 * * 7 |kt SCREW 9/64X40 L=10.0

13{ 36708 * * 1 | X#EHi— THREAD TAKE UP COVER
14] 6031-02 | * * 1 {EwRU SCREW 11/64X40 L=9.0

15| 11006 it * 2 | EiE&iY ARM TOP COVER THREAD GUIDE
161 13076-02 | * * 2 {Fv b NUT 7/132X32

17| 15086 * * 1 HAIRsErR OIL CONTROL SPRING

18| 8040 * * 1 |kttt SCREW 9/64X40 L=8.0

16] 11142 * * 1 |Pwide— WASHER
20| 11004 * ¥ 1 |#hiBE &L Y OIL REGULATOR
211 10597 * * 1 (kbR SCREW 1/8X40 L=2.3
22| 15058 * * 1 | B K OIL REGULATING STUD
23| 15089 * * 1 |iBhEsz Ty s OIL REGULATING SPRING
24| 15067 * * 1 [BRdEMr 4 T OIL REGULATING DIAL
25| 8009 * * 1 JEHBL SET SCREW 15/64X28 L=7.5
26
271 15034C * * 1 |EZ—AFa2-7, @ (#8) OIL TUBE AND OIL WICK COMPLETE
28
29 )
30| 15054 * * 1 (@EHRit (L) THREAD GUIDE (UPPER)
31| 10685 * * 2 |ik&hL SCAEW 3.4X36 L=6.5
32| 10759-A | =* * 1 (\ERHG (F) THREAD GUIDE {LOWER}
33| 10780 * * 1 |E&G I FELT
34] 10685 * * 1 |Lhsl SCREW 3.4X36 L«6.5




REY, t#, S—U— :
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY

AMARIRIRIVAVA

N

\\

\-\‘

\

A\

=
“
A\
\

i




xtf:/. -tm\ 7_!-}_
TAKE UP LEVER,

ARM SHAFT, MACHINE PULLEY

~n
NO| H2E4 % 2 BR &E PARTS NAME
PARTNO |8 ﬁ Qry
1| 15209 - - 1 |.Lk ARM SHAFT
i] 15327 * - 1 | k¥ ARM SHAFT
1{ 15011 - - 1 | k# ARM SHAFT:
1| 15209 - * 1 | L#a ARM SHAFT
{21 15033 * * 1 | L#daas QIL WICK
1| 10506 * * 1 | kMdit L OIL STOP SCREW 7.85X20 L=6.0
4 | 10577 * > 1 |7-u-BLBL PULLEY ADJUSTING SCREW 6.75%24 L=11.0
5) 19414 * * 1 |95>9%~-2avni NEEDLE BAR CRANK
61 19415 * * 1 |aEEnRL POSITION SCREW 1/4X28 =200
7| 19416 * " 1 (kWKL SET SCREW 1/4X28 L=14.0
8 | 10563 * * 1 | kbASN (B 2o WASHER
81 10562 * * 1 | LeA sz (0D ARM SHAFT BUSHING (FRONT}
0
11| 10524 * * t |oRl SET SCREW 6.75X24 L=§.5
12
13| 10725 L3 * 2 (kA2 (Ri) Zxb OIL FELT
14| 13074 * * 1 | EMARPUL S~ ARM SHAFT BALL BEARING ADAPTOR
15| 10567 * * 1 | EMxTY ARM SHAFT BALL BEARING
16} 13361 * * 1 | L7V THT— ARM SHAFT BALL BEARING ADAPTOR SLEEVE
17| 23637 * * 2 |kt SET SCREW 1/4X28 Lu?7.5
18] 10568 * * 1 | R&Ly-S BALL BEARING RETAINING RING
19] 10571 * * 1 | EMXFY L Tr—2kHRL SCREW 6.75X24 L=20.0
20| 10504 * * 1 7= MACHINE PULLEY
21| 10505-B - - 1 [XFEVLY (NILEH— FRAE) | FEED INDICATING DISC {W/O BELT GUARD)
21{ 10505-A - - (I {XFULT (N bH— F{HA) | FEED INDICATING DISC (W/ BELT GUARD)
21| 10943-B | w * 1 |XFYT (NN b#H— FRA) | FEED INDICATING DISC (W/O BELT GUARD)
21| 10943-A | = * (1) | XFYLd (~NArH—F{EE) | FEED INDICATING DISC (W/ BELT GUARD}
22| 10566 * * V| ®XFVT kb SET SCREW 1/4X32 L=5.5
23| 10576 * * 1 [fiREHnLC POSITION SCREW 15/64X28 L=21.0
24| 10579 * * 1 [ikphi SET SCREW 15/64X28 L=20.0
25| 10569 * * 1 {NhpT—y— ARM SHAFT CONNECTING BELT PULLEY
26| 10574 ¥ * 2| bF—y—yry BELT PULLEY SPRING FLANGE
27{ 10571-G | * * 1 | X bF=Y—gphht SET SCREW 6.75X24 1.=20.0
28| 10570 * * 1 (N RT—U—Ehi POSITION SCREW 6.75X24 La14.5
29| 10524-G | * * 1 [N bT—U—Erhikhi POSITION SCREW SET SCREW 6.75X24 L=6.5
30} 10621 * * 151329~ ARM SHAFT CONNECTING BELT
31| 15504C * * 1 | X® (1) THREAD TAKE UP LEVER COMPLETE
321 15504 * * 1 | xR THREAD TAKE UP LEVER
33{ 15026 * * 1 | Xffas THREAD TAKE UP LEVER DRIVING STUD
a4l 10728 * - 1 [ KB adx CIL WICK
35] 10528 * * 1 it o5L s NEEDLE BAR CONNECTING LINK
36] 15013 * * 1 | X THREAD TAKE UP LEVER HINGE STUD
371 11042 * * (I 5§ 2R i OlL WICK
ag| 10524 * % 1 | XBeEnhC SET SCRAEW 6.75X24 L=6.5
39| 10523 * * 1 |25 90 NEEDLE BAR CONNECTING LINK STUD
40{ 10726 * * 1 |25 o0 OIL WICK
41{ 15038 * * 1 | atg RUBBER OIL STOPPER
421 19417 * | * 1 |§HEZ5 2100 EbhE (R) | SCREW 1/4X2B L=B5
43| 19418 * * 1 {$HE77- 08 kU (3H) | SCAEW 1/4X28 L=4.5
44| 10551 * * t | XEaEY THREAD TAKE UP LEVER QIL GUARD
45! 10650 * * t | XffagtiEnhU SCREW 3.4X36 L=6.0
48] 10772C - * 1 | LEED Y F ($8) LIFTING ECCENTRIC CONNECTION COMPLETE
47| 10772 - * t | E¥EQ s K LIFTING ECCENTRIC CONNECTION
48| 10773 . ® 1 |==FnxpuyLg NEEDLE BEARING
49| 19427 . * 1 |DBALTF AL LIFTING ECCENTRIC
50| 19508 - * 2 |PRALTHLLESBL SET SCREW 1/4X40 L=55
51| 11879 * 1 AL THLHS - LIFTING ECCENTRIC COLLAR
52| 10573 * 2 |HRIBALTFHLAS—tH QLU SET SCREW 7/32X32 L=11.0




IPTEE, higT#

PRESSER BAR, VIBRATING PRESSER BAR

D)
) i
4




TIRTAE, PIBIEE
PRESSER BAR, VIBRATING PRESSER BAR

o™ [ ]
no| we®s |&  [E  |am &% PARTS NAME
PARTNO | & 8 Qary
1] 10540 * * 1 [{fX4E ‘PRESSER BAR
2110539-A | * * 1 (A (F) 220 PRESSER BAR BUSHING (LOWER)
3| 10781 * * 1 |EHRU SET SCREW 6.75X24 L=11.0
4| 10538 * * t {HAE (L) 250 PRESSER BAR BUSHING (UPPER)
15} 10761 * * 1 {ik L SET SCREW 6.75X24 L=11.0
& | 10541 * * 1 [ HAKER PRESSER BAR POSITION GUIDE BRACKET
7 | 10662 * * 1 |ikswhl SCREW 5/32X40 L=6.5
8| 10542 * * 1 [ R PRESSER BAR POSITION GUIDE
9] 10761 * * 1 [konL SET SCREW 6.75X24 L=11.0
10| 18479 * 1 |BAaE PRESSER BAR LIFTING BRACKET
11| 19518 * 1 |BAERERELL SCREW 11/64X40 L=14.0
12] 10546-A * 1 [BRAERETIE TENSION RELEASE SLIDE
13 10547 * 1 (AR ETEHETL TENSION RELEASE SPRING
14| 18480 - * 1 {{OFLEHRL LIFTING BELL CRANK SCREW 11/64X40 L=8.0
15| 13360 * * 1 ||agfasy o PRESSER BAR SPRING BRACKET
16| 13365 * * 1 {Afagy 78 L PINCH SCREW M4X0.7 L=9.0
17| 10659 * * 1 | BALfLir— PRESSER BAR LIFTER
18| 10660 * * 1 @Ak LH—-ohl HINGE SCREW 4.5Xa2
19] 10185 * 1| 2HEA 14" (IER) LIFTING PRESSER FOOT 1/4" (STANDARD)
20| 10664 * 1 [sHBRAksKL SCREW 3.4X36 L=9.0
21{ 19425 * 1 | iR# LIFTING ROCK SHAFT
22| 10514 * 2 |[iKExzn LIFTING ROGK SHAFT BUSHING
23| 16709 * 1 [ikM-nr SCREW 1/4X28
24] 195186 - * 1 (e RLFy b NUT 1/4X28
251 10728 * 1 (IR Ut OlL WICK
26| 10558C * 1 <{®oFLy b LIFTING BELL CRANK COMPLETE
27| 10558 . * 1 [ LIFTING BELL CRANK
281 10557 * 1 | {DFEE (X) LIFTING BELL CRANK LINK
291 10556 - * 1 | {OFEE (1) VIBRATING PRESSER BAR CONNECTING LINK
30| 34713 . * i |k VIBRATING PRESSER BAR
31| 10554 . * 1 (REAATYLS VIBRATING PRESSER BAR EXTENSION SPRING
32| 10553-A | - * 1 | RRAZT T VIBRATING PRESSER BAR EXTENSION
33] 15060 . * 1 |hRAgELLL SCREW 5/16X24 L=16.0
34| 15118 * 1 ({RhiAE VIBRATING PRESSER BAR SLIDE BLOCK
35
36| 10285 * 1 |REA w4 (EE) VIBRATING PRESSER FOOT 1/4" (STANDARD)
37} 10662 - * 1 |hiRALESHBL SCREW 5/32X40 L=6.5
3g| 10548-4 | - * 1 [ RASREELEDIE LIFTING BRACKET GUIDE BLOCK
39} 10518 - * 1 |ikovtal PINCH SCREW 6.75X24 L=175
40] 15111 . * 1 e PIN
411 19419 - * 1 | EFTALEBIEHES % LIFTING ECCENTRIC CONNECTING CRANK
42| 19420 - * 1 [ETFHLEREES TR PINCH SCREW 1/4X28 L=16.0
43} 10775 . * 1 |0y FERLU HINGE SCREW 7/32X32
44] 10703 * 1 | LEEOy KEERL7y v - WASHER
45{ 10774 * 1 | LSg&ny K547 LIFTING ECCENTRIC CONNECTION COLLAR
46} 10776 - * 1 pLEEQy FEF o - NUT 7/32X32
47| 10857 * 1 [1PAMEaE PRESSER BAR LIFTING BRACKET
48| 10858 * - L eV E WASHER
43! 10465 * - 1 | FX2 14" (5% PRESSER FOOT 1/4" (STANDARD)
50| 10664 * 1 |[@Bagiknhl PRESSER FOOT SCREW 3.4X36 L=9.0
511 10548 * 1 | XRERL LIFTING BRACKET GUIDE SCREW 6.75X24




itLa. 2Oy K
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

30

27




ftELs, ROV E

NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION .
o o *
NO| MaEs |E & ne 8% PARTS NAME
PARTNO | & § QaTty
1| 15305 * - 1| $tELE NEEODLE BAR ROCK FRAME
1] 15547-A - * 1 ittt s NEEDLE BAR ROCK FRAME
2| 11875 * * 1 [$HELEE HINGE STUD
3| 10525 * * 1 |kshU SET SCAEW 6.75X24 L=9.0
4| 15117 . * 1 {IRRUER SLIDE BLOCK PLATE
s| 8100 . * 2 [IRhitigiEnnL SCREW 9/64X40 L=6.5
6| 15031 * * 1 i+ S QIL WICK
7 | 10560 * * 1 145 -n NEEDLE BAR ROCK FRAME PQSITION BRACKET
81 10561 * * 1 Hikwhy LIFTING BRACKET GUIDE SCREW 11/64X32 L=6.5
g | 10992 * - 1 | St NEEDLE BAR
9 | 10855 . * 1| atiE NEEOLE BAR
10| 51204 * - 1 it 147 (1K) NEEDLE CLAMP 1/4" {STANDARD)
18] 10005 . * 1 | §HE 14" (1R NEEDLE CLAMP 1/4" (STANDARD)
11| 10535 * . 2 |itkwhy NEEDLE SET SCREW 3.4X36 L=4,5
12| NO122 * * 2 it NEEDLE
13} 10856 * - 1 {itiEiag & NEEDLE BAR CONNECTING STUD
13| 10804 - * 1 |itiefa & NEEDLE BAR CONNECTING STUD
14| 10532 - t |itElsaRnaL PINCH SCREW 5/32X40 L=9.0
147 13365 . * 1 1jtiEfaz 3G L PINCH SCREW M4X0.7 L=9.0
151 10726 * * 1 | §tHE1E & s Ol WICK
16| 10578 * * 1 | EENE NEEDLE BAR ROCK FRAME ROCK SHAFT
17| 11876C * * 1 | BEUSERTE () SLIDE BLOCK COMPLETE
18] 11877 * * t | ERUERE SLIDE BLOCK
19| 11876 * * 1 [EXYEE B SLIDE BLOCK STUD
20! 10581 * * 1 | EBURECRLESNRL SET SCREW 7/32X32 L=7.0
21| 15016 * * 1 s ROCK SHAFT CRANK
221 10519 % * 1 [REgnhl PINCH SCREW 6.75X24 L=17.5
23| 10756 " * LREE 1 {= TV ROCK SHAFT CRANK CONNECTION
24| 10728 * * 1 %0 Kk OIL WICK
25! 8014 * * 1 |3EiEOy FIB U (N HINGE SCREW 9/32X28 L~13.1
26| B105 * * 1 (SO FOKRL () Fo bk NUT 9/32X28
27| 10758 * * 1 | 2Dy FOKL (K) HINGE SCREW 11/32X28 L=26.0
28| 15017 * * 1 |EuiREer Y NEEDLE BAR ROCK FRAME REGULATING PIPE
29] 15019 * * V| RUERED Y FEED ROCK SHAFT CRANK
ao] 10754 * * 1 | RVEEESERBL PINCH SCREW 6.75X24 L=16.0
31| 15018 * * 1 B8Rt 7790 WASHER
32| 3036 * * 1 | #2a, FIeL (X) v NUT 11/32X28
33) 10779 * * 1 S cLIP
a4} 10778 * * 1| OlL WICK
35| 4221 * * I B OlL WICK RETAINER
36| 15007 * * 1 | %EFE (F) LtobL SCAEW 9/64%40 L~10.0




KT, HIEXR/ S
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING




KB, L IR/ X

KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

& > , .
No| maE® |& § -4 4 X3 PARTS NAME
PART NO 3 aty

1] 10710 * * R N KNEE LIETER LIFTING LEVER

210712 * * 1 |ABLHKEL HINGE SCREW 6.75%24

3] 13059 * * 1 |86 SPRING

41 11154 * * 1 {BWhtHhl SCREW 6.75X24

151 10711 * * 1| hS KNEE LIFTER CONNECTING LEVER

6| 10712 *® * 1 |hBikHhL HINGE SCREW 6.75%24

7 | 15075 * * 1 | RmyE KNEE LIFTER CONNECTING LEVER LIFTING ROD
8| 15076 * * U EGUL: 111 59% SET PIN

9| 10714 * * 1 |RAUBEHS~ LIFTING ROD COLLAR

10| 10561 * * 1 |BRYVEHNS kBl LIFTING BRACKEY GUIDE SCREW 11/64X32 L=6.5
11| 10717C * * 1 | BULEE) LIFTING ROD ROLLER BRACKET COMPLETE

12| 10717 * ¥ 1 | RYELE LIFTING RQD AOLLER BRACKET

13 10718 * * 1 |AVELEQ-5~ LIFTING ROD ROLLER

14| 10718 * * 1 [mYSLEQ-F-1tHHEL SCREW 3.4X36

15] 10561 * * 1 |AYisL&tvhl LIFTING BRACKET GUIDE SCREW 11/64X32 L=6.5
16] 10705 * * 1 |BARKIRIER PRESSER BAR SPRING (FLAT)

17 10706 * * 1 [ XBIThBlHHL PRESSER BAR SPRING SUPPORTY SCREW

18] 11156 * * 1 | AREERASRL PRESSER BAR SPRING REGULATING SCHEW




T, FRIET—-U— BUAA
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM




T, TN RT—Y—, RUBA
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM

o w
NO| HER % g HE 28 PARTS NAME
PARTNO | B o QTy
1| 10044 * * -1 [ T# HOOK DRIVING SHAFT
2 | 10950 * * 1 | FHI&) £ 20 116" ~ "%} BUSHING (FRONT) /16" ~ 1" (STANDARD)
2§ 15522 * * (1) [ FE(ET X & 014" BUSHING (FRONT) 1-1/4"
2| 15523 * * (1) | TH(ET £ 20 112" BUSHING (FRONT) 1-1/2"
13| 10571 * * t kvl SET SCREW 6.75X24 L=20.0
4| 11080 * * 1 | T8RN ASATTHF OILING FELT
5] 15526 * * 1] FhRR) X 200 1168" ~ 1"d%iE) | BUSHING (MIDDLE) 1/16" ~1" (STANDARD)
51 15527 * ® (1) | FHR{PM) 2 200 114" ~1-172" BUSHING (MIDDLE) 1-1/4" ~ 1-1/2"
61 10522 * * 1 likvphy SET SCREW 6.75%24 L=14.0
7110729 %* * 1| 22 OlL WICK
& | 30157 * * 1 | TH~XPUL -2 HOOK DRIVING SHAFT BUSHING {BACK)
gl 10571 * ® 1 [iEsHBL SET SCREW £.75X24 L=20.0
10| 10609 * * 3 Ikt LTEnBL SCREW 3.4X36 L.=5.0
11] 10567 * * t [ TH~7YLT BALL BEARING
12} 10807 * * 1 | TRXPY LT HF— COLLAR
13} 10566 * * 1 |&®BL SET SCREW 1/4X32 La5.5
14] 10658 * * | |[ERHLL POSITION SCREW 1/4X32 L5.5
15] 10608 * * 1Rty BALL BEARING RETAINING WASHER
16] 10810-01 | * * {1 { FANET =Y = SAFETY CLUTCH PULLEY
164 10610C | * * 1| FAL b7 =1) —(8) SAFETY CLUTCH COMPLETE
17| 10574 * * 1| 7-u=-u7 PULLEY SPRING FLANGE
18] 10611 * * 1 FAR T =1 =i SAFETY CLUTCH COLLAR
19} 10612 * * 2 |tobl SCREW 1/4X32 L=10.5
20] 10615 * * 1 | FTAmbF—y -k SAFETY CLUTCH LOCKING LEVER SPRING
21| 10614 * * 1 | TR T~V —BE HINGE PIN :
22] 10581 * * 1 TR T~ - bhht | SCREW 7/32X32La7.0
23| 10619 " * f TR T—U=2FYLd SAFETY CLUTCH THROW IN LATCH SPRING
241 10618 * * 1 | FARFT— —NE SAFETY CLUTCH RATCHET CONNECTING LINK
25) 10616 * * 1 | Frnbr7-y-#ig SAFETY CLUTCH LOCKING LEVER
26| 10513 * * 1 PR —fige HINGE 5TUD :
271 10581 * * 1 j#2etnhl SCREW 7/32X32 L=7.0
281 10617 * * 1| TFANEF—U =R SAFETY CLUTCH RATCHET
23| 10620 * * 1 JFALFT - -8 SAFETY CLUTCH THROW IN LATCH PIN
30| 10622 "% * 1 | Mm% HOOK DRIVING SHAFT LOCK RATCHET
31| 10766 * * 1 Jikdaay SET SCREW 1/4X32 L=7.0
32| 10638 * * 1 [tiERntl POSITION SCREW 1/4X32 L=8.0
33| 10672 * * 1 |#BLEss (Y FEED REGULATING STUD (SMALL)
341 10673 * * 112799 SPRING
35| 10674 * * 1 |kAE CLIP
36| 10627 * . 1 {EWALLE FEED DRIVING FLANGE
a7| 10765 * * 1 [ikHhL SET SCREW 1/4X32 L=11.0
3g] 10628 » * 1 {E@RHbLL POSITION SCREW 1/4X32 L=12.0
39l 15022 * * 1 |#VAL FEED DRIVING CAM
40] 10634 * * 1 (| ZYILPLOHE FEED DRIVING ECCENTRIC PIN
41] 10631 * * 1 [#3vY FEED DRIVING ECCENTRIC FRICTION GIB
42| 10629 * * 2 jikvhy SCREW 1/8X40 L«8.0
43 10630 * * 2 (AEEHHL POSITION SCREW 1/8X40 L=5.0
44| 10826 * * 1 |REEHL FEED DRIVING ECCENTRIC ADJUSTING DISC
45} 10625 * * 1 (@LY- 7287 SPRING
46) 10623 * * 1 [§Lysy COLLAR
47| 10566 * * 2 {EHhU SET SCREW 1/4X321=55
48| 10671 * * 1 [@LFE2 L (K FEED REGULATING STUD (LARGE)
49] 10673 * * 1 2707 SPRING
50 10674 * * 1 1t cLIP
5t] 15023 * * 1 |kt RETAINING RING
52| 10638 * * 2 {Axv- HOOK DRIVING GEAR
531 10639 * * 2 [GBRsBHL POSITION SCREW 1/4X32 L=8.0
54} 10766 * * 2 ikl SET SCREW 1/4X32 L=7.0
55| 10637 * * T IRYLETALBUH FEED LIFTING CAM COMPLETE
56| 10658 * * 1 koo SET SCREW 1/4X32 L=5.5




$HR, BYLE, RUS
THROAT PLATE, FEED BAR, FEED ROCK SHAFT




T dHR. U LTA, KU
THROAT PLATE, FEED BAR, FEED ROCK SHAFT

o &
NO| EASLER g § 23 aé PARTS NAME
PARTNO |8 o orY
1| 16425 * * 1 {iH8 174" (ige) THROAT PLATE /4" {STANDARD)
2| 6031-01|=% ® 1 |itRikspL SCREW 11/64X40 L=9.0
3| 11162 * * 1 |itiERw Bl THROAT PLATE POSITION SCREW 3.4X36 L<5.4
4| 11163 * * 1 e PIN
51 10061 * * 1 [ Bk (B) 114" ~ 38" ({Fik) BED SLIDE (RIGHT) 1/4" ~3/8" (STANDARD)
6| 10668 * * 1 | a2y o SPRING
7| 10887 * * 1 |mige PIN
8| 10042 * * 1 {18 () 36" ~1/4" (i5k) BED SLIDE {LEFT) 3/16" ~ 1/4" (STANDARD)
9] 11166C * * 1 JELE (38) BED SLIDE (FRONT) COMPLETE
10| 13085 * * 1 (ELiE»RL SCREW 13/64X32 L=4.3
11] 10485 * * 1 [ E 14" (IR%) FEED DOG /4" (STANDARD)
12{ 10601 ¥ * 2 [¥EvyEknhL SCRAEW 1/8X40 Lu7.0
13| 31065 * * 1 |&VLE FEED BAR
14| 11066 * * 1 |[EUERGHL SCREW 1/8X40 L=12.5
15| 11067 * * 1 |Fy b NUT
16| 10595 * * 1 {amFE FEED LIFTING CAM FORK
171 10598 * * 1 |2®mFEZLLE OILING FELT
18{ 10597 * * 1 (kwtl SCREW 1/8X40 L=3.3
19} 70129 * * 1 |aoFEwbl SCREW 7/32X32 L=15.0
20} 10599 ¥ * 1 |3OFDyire— WASHER
21| 16704 * * 1 UKW FEED DRIVING ROCK FRAME
22} 18065 * * 2 |RYURERL PINCH SCREW M5X0.8 L=14.0
23| 16705 *’ * 1 |#UtEE-BLU FEED BAR HINGE PIN
24| 16706 " * 1 |BYEEERLCFY NUT 1/4X28
251 11888 * * 1 [ FEED ROCK SHAFT
26] 10588 * * 1 [ 50 (G FEED ROCK SHAFT BUSHING (FRONT)
271 10522 * * 1 [A%0 (&) EHRU SCHEW 6,75X24 L=14.0
28| 11068 * * 1|54+ — . LINER
2| 107861 * * 1 | 240 (&) 1L» L) SET SCREW 6.75X24 L=11.0
30| 10593 * * RE- U PR ) COLLAR {FRONT}
3t} 10764 * * 2 fikmbL SET SCREW 6.75X24 L=4.5
a2} 10763 * * 1 [EUM () 220 FEED ROCK SHAFT BUSHING {BACK)
331 10571 * * 1 [ X% (&) £HBL SCREW 6.75X24 L=20.0
34| 11068 * * 1|51+ — LINER
as| 10525 * * 1 {280 (i) kot L3R SCREW 6.75X24 L=9.0
36! 10593 * * 1 | #kyekH S (i) COLLARA (BACK)
37| 10764 * * 2 |kwhaap SET SCREW 6.75X24 L=4.5
asl| 16708 * ® 1 | XU % FEED ROCK SHAFT CRANK
39| 19420 * * 2 | XUz EBHRU PINCH SCREW 1/4X28 L=16.0
40( 11962 * * AINE- L ToFE-B $28% FEED ROCK SHAFT CRANK STUD
41| 11954 * * 1 [HRVMEED &M OIL WICK
42| 11953 * * 2 |MUHEIE EE EnRL SET SCREW 7/32X32 L=5.5
43| 15027 - . LI E-- UL TThE-3 S FEED ROCK SHAFT CRANK
44) 10754 - 1 | HEVKEEIEERL PINCH SCREW 6.75X24 L=16.0
45| 10758 - - 1 I F¥Yey ¥MbL HINGE SCREW 11/32X28 1.=26.0
46| 23036 - - 1 | FEYQy FOBUF v - NUT 11/32X28
47| 15021 - . 1 | F&¥Ya.L k¥ FEED DRIVING ECCENTRIC CONNECTION
48| 10773 - 1 | FENQy K== KNP Y29 | NEEDLE BEARING

14



v oLn—, FRUAY R
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTIOI\!




' Nuobn—, TEUAYF

FEED REVERSIN

G LEVER, FEED DRIVING ECCENTRIC CONNECTION

9 o
no| mame |E  j&  [an a% PARTS NAME
PARTNO |8 8 QTy

1 | 34021 * * 1t |y D L= FEED REVERSING LEVER

2 | 10845 ® * 1 [#HKy2Li-HBaL SCREW 15/64X28 L=18.0

3| 15208 * * 1 [y ZLit-8 FEED REVERSING LEVER SHAFT

4 | 10802 * * AR RVTA 1§ b COLLAR

51 8009 * * 1 |ikodat SET SCREW 15/64X28 L=7.5

6| 11942 * * 1 fLs—wEs e FEED REVERSING LEVER SHAFT CRANK

7| 1365 * * 1 {LIS—RESEBLL PINCH SCREW 15/64X28 L=16.0

8| 11943 * » 1 [y oDy F FEED REVERSING CONNECTION ROD

9 10712 ¥ * P FASR N § - {=El s ¢ § -1 1 HINGE SCREW 6.75X24

10| 10806 * * 1 [y oLn-Rifn FEED REVERSING LEVER SPRING

1

12

13

14| 11954 * * i | TEAQwF FEED DRIVING ECCENTRIC CONNECTION

15] 10773 * * 1 | FEypy KFzo—=Faxry Y | NEEDLE BEARING

16] 11955 * * t [ZRY-7 FEED DRIVING ECCENTRIC CONNECTION LINK
17| 11952 * * 1 | TEYay K- HINGE PIN

18] 11954 " * 1 | Fgway FE ES OiL WICK

19| 11956 * * 1 |42V T FEED REVERS|NG SHAFT CRANK LINK
20| 11953 * * t |2HFY2ED00 SET SCREW 7/32X32 L=5.5
21| 16707 * * 1 |RATT208) FEED REVERSING SHAFT CRANK
22| 19420 * * 1 [RAYAE) BBC PINCH SCREW 1/4X26 L=16.0
23| 11953 * " 1 [RAIe0E) vk L SET SCREW 7/32X32 L«5.5
24| 11958 * * 1 |[YRA75-2(%) FEED REVERSING MECHANISM SUPPORT LINK
25§ 11953 * " 1 |9marsE) knht SET SCREW 7/32X32 Lw5.5
26| 31029 * * 1 (YimRro5-oE FEED REVERSING SHAFT CRANK HINGE STUD
27| 11960 * * 1 [RAIF IR QIL WICK
28} 11950 * * 1 |ORATSLo0E) XAN FEED REVERSING MECHANISM SUPPORT LINK

STUD

29| 10768 * * i jikwtal SET SCREW 1/4X32 L=7.0

301 10404C * * 1 jiyo1EH FEED REVERSING SHAFT

31 11947 * * 1 | h5—- COLLAR

32| 10566 * * 2 |kl SET SCREW 1/4X32 L=5.5

33| 11948 * * 1 |y 2BEFT 5oy b FEED REVERSING SHAFT BRACKET

34| 10754 » * 1 |y 21AB 754y FEBRL SET SCREW 6.75%24 L=16.0

35§ 11949 L L] 2 [8IRHL STOPPING SCREW

36l 4135 * * 2 {F+vt NUT M5X0.8




Al (H) . v
HOOK SADDLE (RIGHT), HOOK




T ARLEE (B . AR

HOOK SADDLE (RIGHT), HOOK

o [:]
No| BoER Ei:h &" o BE PARTS NAME
PART NO 5 § Qvy
1| 15090 * * 1 |hv1& (B HOOK SADDLE (RIGHT)
2| 15092 * * 1 [o—prty® PACKING
3| 15091 * * 1 | hergmer 7 (B) OIL RESERVIOR (RIGHT}
4 | 15007 ¥ * 7 |kl SCREW 9/64X40 L=10.0
5 | 15095 * * 1 VAt asn (L) BUSHING (UPPER)
611176 * * 1 |k SEREW 7/32X32 L=55
7
8} 10657 * * 1 |[h¥q— HOOK DRIVING PINION {SPIRAL)
9 | 10658 ¥ * 1 (Wl POSITION SCREW 1/4X32 L=5.5
10] 10767 * * 1 |kial SET SCREW 1/4X32 L=4 5
11 10644 ¥ * 1 | Dy~ WASHER
124 15096 * * 1 |Hvx&rszn (F) BUSHING {LOWER)
13| 11176 * * 1 |kobU SEREW 7/32X32 La5.5
14| 15049 * * 1 (#=F+—%8 BOBBIN CASE OPENER LEVER
15| 10651 * " 1t | OPENER LEVER DRIVING SCREW STUD
16| 10727 * * 1 |wdrBErZ7I0E FELT
17| 10652 * * t | Fw b NUT 11/64X40
18| 11137 * * t | H=FF—FhBE 1T HINGE STUD OIL FURNISHING TUBE
19| 15050 * , § [F—Y+—1EE OPENER LEVER HINGE STUD
20| 10727 * * 1 |t~TF—2BELL7TRL FELT
21] 10573 * * 1 {ikvtal SET SCREW 7/32X32 L=11.0
22| 15051 ¥ * 1 |AvEBEAH2 BOBBIN CASE LEVER LINK
23] 15502 * » 1 |7 (1) HOOK COMPLETE
24| 16407-01 | * * 1 |shw HOOK
25| 16407-07 | * * 1 | %RERAIR THREAD GUIDE
26] 16407-08 | * * 2 |iEphl SCREW
271 16407-05 | * % 1 | &5 iR NEEDLE GUARD
28| 16407-06 | * * 2 [ik»hl SCREW
29| 15040-02 | * ¥ 1 |AHT BOBBIN CASE COMPLETE
ao| 15040-10 | * * 1 | RIBTF/< BOBBIN CASE TENSION SPRING
31] 1640711 | * ¥ 1 | RAFXEDRL SET SCREW
az| 1640712 | * * 1 | #AFHXATFHRE TENSION REGULATING SCREW
23] 1550203 | * * 1 |reRei HOOK GIB
34| 16407-04 | * * 3 |AHTHALELRL HOOK GIB SCREW
35| 15041 * * t | #E BOBBIN
ag| 15052 * * 1 [ ny=Y Oil. GAUGE
37| 11131 * * 1 [ 3N —SRASAT OIL GAUGE GUIDE TUBE
aal 15092 * * 1 AL QI REGULATING SCREW
39} 15094 ¥ * 1 |joysy O-RING )
40| 10629 * * 1 AR 1 vkl SET SCREW 1/8X40 L=8.0
41} 15048 * * 1 |#EL =2 =TF~ BOBBIN CASE OPENER
42] 10677 % * 1 | Fyip— WASHER
43| 10650 * * 1 | =T+l SCREW 2.4X36 L=6.0
44[ 11145 * * 1 (heLERA5- () PINCH SLEEVE (UPPER)
45) 11146 * * 1 | Av2aBEfIHZ- (F) PINCH SLEEVE {LOWER)
46| 11144 * ) 1 | At PINCH SLEEVE SEREW 7/32X32 L=32.0
47| 10647 * * 1 |[Forde— WASHER
48| 10648 * ¥ 1 1 hvx&tkvbl SCREW 6.75X24 L=28.0

18




Azrth (&) . hv
HOOK SADDLE (LEFT), HOOK




Avta (&) . AR

HOOK SADDLE (LEFT), HOOK .
N - -
no| maws 2 | |am 22 PARTS NAME
PARTNO | 8 s QTyY
1] 15520 * * 1 thvts (E) HOOK SADDLE (LEFT) ~
2 | 15092 * * I 7 A O PACKING
3| 15521 * * 1 | hAvt&mre27 () OIL. RESERVIOR (LEFT)
4 | 15007 * ¥ 7 {ikwBL SCREW 9/64X40 L=10.0
I 5] 15005 * * 1 |Aavx&xsn (k) BUSHING {UPPER)
6] 11176 * * 1 |iksil SEREW 7/32X32 L=5.5
7
8 [ 10657 * * 1 | h&Fp-— HOOK DRIVING PINION {SPIRAL)
9 | 10658 * * 1 jligEHHL POSITION SCREW 1/4X32 L<5.5
10| 10767 * * 1 |kohi SET SCREW 1/4X32 L=4.5
11| 10644 * * 1 |Pwiy— WASHER
12}" 15096 * * 1 |Aavt&Asn (F) BUSHING (LOWER)
13| 114376 * * 1 {k»nl SEREW 7/32X32 L=5.5
14] 15049 * * 1 {4 ~-F+—14 BOBBIN CASE OPENER LEVER
15| 10651 * * 1 | OPENER LEVER DRIVING SCREW STUD
16] 10727 * * 1 | HFhEL2TI0 4 FELT
17| 10652 * ® 1 {Fv bk NUT 11/64X40
18| 11137 % * 1 |#=Tr-ta 107 HINGE STUD OIL FURNISHING TUBE
19| 15050 * * 1 |4 —T+—-1BLE : OPENER LEVER HINGE STUD
20} 10727 * * 1 [#~=TF+—LBE-TINH FELT
211 10573 * * 1 |EoBL SET SCREW 7/32X32 Le11.0
22| 15051 * * 1 |HvEE2H 2 BOBBIN CASE LEVER LINK
23] 15502 * * 1 |Hv (48 HOOK COMPLETE
24| 16407-01 | * * 1 |#h~= HOQK
25| 16407-07 | = * 1 | REAE THREAD GUIDE
26| 16407-08 | * * 2 {IkHht SCREW
27| 1640705 | * * 1 | $H824R NEEDLE GUARD
28| 16407-06 | #* * 2 likHsL SCREW
29} 15040-02 | * * 1 |Adw BOBBIN CASE COMPLETE
30} 1504010 | * * 1 | RBFx BOBBIN CASE TENSION SPRING
31] 16407-11 | * ¥ 1 |RBRFH kL SET SCREW
3z| 16407-12 | * * 1 | RAFAXAFRL TENSION REGULATING SCREW
33| 15502-03 | * * 1 |ARATRA HOOK GIB
34| 1640704 | * » 3 |AATRBILEHBL HOOK GIB SCREW
35| 15041 * * 1 | e BOBBIN
36| 15052 * * t | FTny~u OIL GAUGE
37| 11131 - * I EE P A T TAE &y OIL GAUGE GUIDE TUBE
38] 15083 * * 1 AR 1YL OlL REGULATING SCREW
39| 15094 * * 1 jove7 O-RING
40| 10629 * * 1 BRI YrMtphL SET SCREW 1/6X40 L«B.D
41] 15048 * * 1 | KL r—aA4~TF—~ BOBBIN CASE OPENER
42| 10677 * * 1 |Prrv~ WASHER
43| 10650 * * 1 |#=F+-skbtal SCREW 3.4X36 L=6.0
44 11145 * * 1 |21 &88HU15 - (L) PINCH SLEEVE (UPPER)
451 11146 * * 1 | AvLE&BHEHS— (F) PINCH SLEEVE (LOWER)
46] 11144 * * 1 | hvt&BtUnL PINCH SLEEVE SEREW 7/32X32 L=32.0
47| 10647 * * 1 |7y e— WASHER
48/ 10646 * * 1 |hvt&tnhl SCREW 6.75X24 L=28.0




Wi
TENSION

21




ATk
TENSION .
o [ -
m [+4]
NO{ HREE | s ne L=E PARTS NAME
PARTNO |5 8 ary
1| 10961C-A | % * 1 [IAFIREE (g 1. 4) TENSION BRACKET COMPLETE
2| 10861 * * 1 [IAFiR TENSION BRACKET
3 | 10957 * * 1 | RpSHEELE TENSION RELEASE PIN
41 16952 * * 1 | #WEI3DHBRLE (B) TENSION RELEASE PIN (LONG)
51 19531 * * 4 [B¥M TENSION DISC
6| 19532 * * 2 1A—m TENSION RELEASE WASHER
7| 19533 * * 2 |BEITULT (g1, 1) TENSION SPRING
8| 28206 * * 2 1A-Ly b2 pyri- NUT WASHER
9] 19513 * * 2 [O—bwbFy b NUT 1/4X40
10] 10962 * % 1 | RIBFE (K THREAD CONTROLLER STUD
11| 10953 * * 1 | #3AFULY THREAD CONTROLLER SPRING
12{ 10694 * * 2 |ZEm THREAD CONTRAOLLER DISC
131 3144682 | * * i |ZEmEsHBL SCREW 3/32X56 L=12.2
14| 19534 * * 1 j9-—LwbkFy b NUT
15| 10678 * * 1 | %W 30HiR TENSION RELEASE PLATE
16 19422 * * 2 1R INIERKL SCREW
17| 10690 * * 1 |27 98 THREAD CONTROLLER SPRING STOP
18| 10650 * * 1 | A7V T80 SCREW 3.4X36 L=6.0
19
20| 15517 * * 1 | AFiE THREAD RETAINER
21| 15055 * * 1 | A&kBhESBL SCREW 11/64X32 L=9.0
221 10720 * * 1 | B30 (B) TENSION RELEASE PLATE ROD

22

re



5k

LUBRICATION

pks



T dad

LUBRICATION

o o
no| saas |E |E (=& 2% PARTS NAME
PARTNO 18 b ary
1| 15083C * * i |Ex=n#a2-7 ($8) OIL TUBE AND OIL WICK
a| 150087 " » 1 |Ea=nka~TMAL (A RETAINER
4| 8233 * * 1 [ikHBL SCREW 9/64X40 L=6.5
5] 1s511C * > 1 |Ex=AFa-F (48) CIL TUBE AND OIL WICK
8 | 15088 * ® 1 {EZ=MFa-T78A (B) RETAINER
9| 6333 * " i jiEHBL SCREW 9/64X40 L=6.5
10] 15508 " " t [ES=nFa-FHA (C) RETAINER
11 6333 * * 1 |kohU SCREW 9/64%40 L=6.5
12| 15509C * * 1 jEZ=AFa-T (1) CIL TUBE AND OIL WICK
15) 15087 * * t (E=—nFa-T8A (D) RETAINER
16| 6333 * * 1 |ikdsi SCREW 9/64X40 L=6.5
17| 15077 * * 1 |~y Figa o BED OIL TUBE CLAMP
18] 11106 * * 1 B2 27I0F OlL FELT
18] 11108 * * 1 [ikHhal SCREW 1/4X32 L=13.0
20 11085 * * 1 | F anihte OIL STOP SCREW 7/16X28
21| 11068 > * 1 | FTHAELZINH OIL FELT
22| 11070 " " 2 |2 g QL STOP SCREW 7/16X28
23| 11071 * * 2 |ihigsts %2 PACKING
24) 11068 * * 4 LENFEASLIIN G OIL FELT"

24




HR &
ACCESSORIES AND ATTACHMENTS




" iR
ACCESSORIES AND ATTACHMENTS

o [5]
No| seEd g % HE 2% PARTS NAME
PARTNG |8 o Qary

1| 10947 * * 1| RIETEY b THREAD UNWINDER COMPLETE
2| 11887 * * 4 |38 MACHINE REST

3| eo0s5 * * 4 |$7 NAIL

4| 11888 * * 2lzvrervm MACHINE HINGE CONNECTION CUSHION

15| 6055 * * 4 |47 NAIL

6| 11169-A | * * 2 |s8vreny MACHINE HINGE CONNECTION
7| 11170 * * 4 [BrYikotl SCREW 6.75X24 L=7.5

8 | 15080 * * 1 35t DRIP PAN

g | 15081 * * 6 |{ABL DRIP PAN NAIL

10} 15082 * * 1 {BUFA DRIP PAN DRAIN JAR

11] 10735 * * 1 |p&Edey - KNEE LIFTER COMPLETE

12| 6052 * * 3 [kKBL KNEE LIFTER SCREW

13] 15101 * * 1 Rty b BOBBIN WINDER COMPLETE
251 NO122 * * 6 |it NEEDLE

26| 15041 * * 12 | KE BOB8IN

27 10747 * * 1 |AALLF (N6 12 F) WRENCH

28] 11487 * * 1 |A@mLeF (3 34) WRENCH

2o} 11969 * * 1 [RALLF (2. 5311) WRENCH

30| s121 * * 1 FFI418= () SCREW DRIVER {SMALL)

31} 8120 * * 1 FSq14= () SCREW CRIVER {MIDDLE)
32| 8118 * * 1 | K41~ (X) SCREW DRIVER (LARGE)

33
34| B125 * * 1 =L OILER
35
36| 11193 * * 1 lih oiL
37| 81328 |=* * 1 | HASK ACCESSORIES PACK
ag| 10748 * * 1| 2HFLLF DCUBLE HEAD WRENCH
ag| 11196 * * 1ttt TWEEZERS
40| 414006 [ * % 1 |3 LF2l TABLE PIN

26




B 5
PARTS AVAILABLE AT EXTRA CHARGE

27




EEY

RIRR
PARTS AVAILABLE AT EXTRA CHARGE

[] []
no| mems [E E 58 2% PARTS NAME
PART NO § a8 ary
1A{ 15088C * * 1| A b A~ FR) COMPLETE BELT GUARD
1 | 15098 » " 1 | ~NbH=-F BELT GUARD
21 11162 * » 2 |kHBUL) SCREW 3.4X36 L=5.4
a | 10650 * * 1 (BB e(T) SCREW 3.4X36 L=6.0
J4] 11142 * * 1 | Fudre— WASHER
5 | 15099 * * 1 | AR EH=F (L) A= BELY GUWARD (TOP) COVER
6| 12418 * * 2 |kvbe SCREW 1764X32 L=9.0
7 | 18121 * * 1 {NIRH—-FK (F) - BELT GUARD (BOTTOM) COVER
g | 15122 * * 1 | NEH~-E (F) Hs8~ {/d) | BELT GUARD (BOTTOM) COVER (SMALL)
g [ 11830 * * 1 |ikHht SCREW 9/64X40
10| 15081 * * 2 | &b SCREW
11| 16287 * * 2 |Pvie-—~ WASHER

28




6z

V-T&k

+7 v
TABLE OF GAUGE PARTS 333RB-2 OPTIONAL GAUGES AVAILABLE
st BMEUH) L EE 1R E T Mif (%) Al (&) TroH—H-F] tanr Dyhe—

GAUGE SIZE | NEEDLE CLAMP | PRESSER FOOT | THROTE PLATE| FEED DOG BED SLIDE BED SLIDE FINGER SET SCREW WASHER

inch | o WITH SCREW [LEFT) (RIGHT) GUARD

e | a2 11202 10462 16422 - 10482 10041 10060 1089501 10749 10577
316" | 4.8 11203 10463 16423 10483 10042 10050 10995-01 10749 10877
732" | 5.6 10024 10464 16424 10484 10042 10061 10995-01 10743 10677

w4 ) 6.4 10204 10465 16425 10485 10042 10081 10995.01 10749 10677
515 | 7.9° 10205 10466 16426 10486 10043 10051 10995-03 10743 10677

vg | 9.5 10206 10467 16427 10487 10044 10061 10995-03 10748 10677
7187 | 11.1 10028 10468 16428 10488 10045 10062 10985-03 10749 10677

1ze | 127 10029 10469 16429 10488 10045 10062 10935-03 10749 10677
916" | 14.3 10030 10470 16430 10490 10045 10062 10995-02 10749 10677

58 | 15.9 10031 10471 16431 10491 10046 10063 10995-02 10749 10677

ars |19 16032 10472 16432 10492 10047 10063 10995-02 10749 10677

7/8" | 22.2 10033 10473 16433 104383 10048 10084 10995-02 10749 10677

1" |254 10034 10474 16434 10494 10049 10064 10995-02 10749 10677

1147 31.8 10035 10475 16435 10495 10050 10085 . - -
1-1/2°{ 381 10036 10476 16436 10496 10051 10065 . - -




0t

P AT 5y
TABLE OF GAUGE PARTS  339RB-3 OFTIONAL GAUGES AVAILABLE
$th HRpUH) | emi N 1 o Al (%) B (5) T4 H=K—F| kanU P
GAUGE SIZE INEEDLECLAMP| VIBRATING | ULIFTING  |THROTE PLATE| FEED DOG BED SLIDE BED SLIOE FINGER SETSCREW | WASHER
WITH SCREW PRESSER FOOT |PRESSER FOOT (LEFT} (RIGHT) GUARD
inch | mm i
| ve |32 | 10002 10262 10182 - | 18422 10482 10041 10060 10837-01 10749 10677
e | 4.8 10003 10283 10183 16423 10483 10042 10060 10837-01 10749 10677
732" | 56 | 10004 10284 10184 16424 10484 10042 10061 10837-01 10749 10677
s | 64 10005 10285 10185 16425 10485 10042 10061 10937-01 10749 10677
516" | 7.9 10006 10286 10186 18426 10486 10043 10061 10937-02 10749 10677
a8 | 95 10007 10287 10187 16427 10487 10044 10061 10937-02 10742 10677
716* | 1.1 | 10008 10288 10188 16428 10488 10045 10062 1093703 10749 10677
iz {127 | 10009 10289 10189 16428 10488 10045 10062 10937.04 10749 10877
916" | 14.3 10010 10290 10180 16430 10490 10045 10052 1083704 10749 10677
58" | 15.9 10011 10231 10181 16431 10481 10046 10063 10937-05 10749 10677
s |19 | 10012 10292 10192 16432 10492 10047 10063 10937-05 10749 10677
78 | 22.2 10013 10293 10193 16433 10493 10048 10064 10937-07 10749 10677
1 | 254 10014 10204 10194 16424 10434 10049 10064 10937-08 10749 10677
1-114= | 18 10015 10295 10185 16435 104495 10050 10065 - -
1-1/27 1 38,4 10016 10296 101596 18438 10496 10051 10065 —_ -




PARTS MANUAL
CONSEW USA

© Consew 2021



